


ii 
 

ENERGY RECOVERY FROM WASTEWATER 
SLUDGE – A REVIEW OF APPROPRIATE 
EMERGING AND ESTABLISHED TECHNOLOGIES 
FOR THE SOUTH AFRICAN INDUSTRY 
 

 
 

 

Eustina Musvoto, Nomvuselelo Mgwenya, Hazel Mangashena, Alexis Mackintosh 

 
 

 
 

 

Report to the  
 

Water Research Commission 
 

by 
 

TruSense Consulting Services (Pty) Ltd. 
 

 

 

 

 

WRC Report No. TT 752/18 

 

July 2018 
 

 
 



iii 
 

Obtainable From: 
 

Water Research Commission 
Private Bag X03 

Gezina, 0031 
 

orders@wrc.org.za or download from www.wrc.org.za  
 

The publication of this report emanates from a project titled, “Energy Recovery from Wastewater 

Sludge – A Review of Appropriate Emerging and Established Technologies for the South African 
[...]
Wastewater Sludge” (WRC, 2006; 2009) recommend beneficial use, there are very few WWTPs that 

recover energy (and/or other valuable resources) from sludge or even have the traditional cradle-to-

grave approach to sludge management1. However, the electricity shortages in 2008 exposed the risk 
posed by unreliable power supply and continued increase in electricity prices to wastewater treatment 
operations in South Africa, stimulating interest in energy recovery from wastewater sludge 

technologies. As a result, research, mostly sponsored by the WRC, into energy efficiency (generation 
from sludge and conservation) in wastewater treatment increased from 2009. In addition, large 

municipalities like the City of Johannesburg developed strategies to mitigate the risk of high electricity 
prices which culminated in the first municipal advanced anaerobic digestion and CHP generation plant 

in South Africa being commissioned at Northern Works in 2014. 

The most significant research that focused on energy generation from wastewater since the electricity 
price increases in 2008 were by Burton et al. (2009), GIZ (2015) and van der Merwe et al. (2016). 

Burton et al. (2009) identified the lack of detailed information relating to technologies that generate 
energy from wastewater sludge as one of the key barriers to implementing sludge-to-energy projects 

in the country. The study also identified anaerobic digestion (due to it being established, well 
understood and widely used locally and internationally) as the easiest and most suitable technology 

to apply to generate energy from sludge at South African WWTPs. Since the technology is well 
established, research investment needs are more towards applied research into technology and skills 

development rather than fundamental research. The study also identified fermentation to produce 
ethanol and gasification and advanced thermal technologies as areas that require further research 

and that South Africa lacks skills in.  

Subsequent research by the GIZ (2015) assessed the potential to develop viable energy generation 
projects utilising biogas from anaerobic digestion of sludge. The research selected nine WWTPs as 

case studies and developed a modelling tool to assist municipalities in carrying out a high-level 
assessment of the financial viability of implementing a biogas to energy project at a WWTP, prior to 

carrying out a detailed feasibility study. Following the same theme, van der Merwe et al. (2016) 
focused on CHP generation at WWTPs, utilising biogas produced from anaerobic digestion of sludge. 

                                                           
1 It should be noted that the new approach to waste management advocates a “cradle-to-cradle” approach through implementing principles 
of the circular economy (World Economic Forum et al., 2014; European Commission 2015a) 



 

15 
 

Using data from the Northern Works WWTP, the research produced a guideline for municipalities to 
assess the feasibility of implementing anaerobic digestion and CHP generation at WWTPs. 

The above analysis shows that while significant applied research has been carried out in South Africa 
on sludge-to-energy technologies, the focus has mostly been on anaerobic digestion and biogas 

generation. Therefore, to give municipalities more options, additional research is still required to 
evaluate a wider range of sludge-to-energy technologies that can be feasibly applied in South Africa. 

To address some of the gaps identified in previous studies, the WRC continued its investment into 

research on energy efficiency in the wastewater sector by financing this project. The project evaluated 

the feasibility of implementing three sludge-to-energy technologies (two established and one 

emerging) at a typical South African WWTP. 

Based on the literature review and the needs of the South African industry, the following technologies 
(from both biochemical and thermo-chemical conversion categories) were selected for evaluation, as 

follows: 

a) Established 
Advanced anaerobic digestion using thermal hydrolysis for sludge pre-treatment 

Thermal hydrolysis (TH) is the most widely applied sludge pre-treatment method in advanced 
anaerobic digestion systems, with over 60 plants installed worldwide. The process involves 

injecting steam at high temperature and pressure to rupture cells and improve the conversion of 
organic matter to biogas in the digestion process. Performance data comparing seven sludge pre-

treatment methods indicates that sludge pretreated using TH achieves the highest destruction of 
volatile solids (and hence biogas yield) during anaerobic digestion. The process also produces the 
least digested solids, thus reducing disposal costs (Jolly & Gillard, 2013). 

Northern Works WWTP, which was evaluated by van der Merwe et al. (2016), uses electro-kinetic 
disintegration as the waste activated sludge pre-treatment method. Thus, evaluating advanced 

anaerobic digestion using TH as the sludge pre-treatment method improves the knowledge 
available to the South African wastewater sector. 

Gasification 

Gasification is a thermo-chemical conversion process (similar to combustion) that converts 
carbon-based material to synthetic gas (syngas) in a reactor after the addition of heat, steam, 

oxygen and/or nitrogen. Both heat and a combustible gaseous product are produced. Syngas can 
be used as fuel to generate electricity and heat. The process is well established and has been 
applied mostly for gasification of coal and woody biomass since the 1900s. The process has been 

applied for processing other biomass, including sewage sludge, with mixed results. A literature 
review for this project identified four commercial, full-scale gasification plants processing 

municipal wastewater sludge internationally. While there are no gasification plants processing 



 

16 
 

wastewater sludge in South Africa, Burton et al. (2009) identified gasification as a feasible 
technology for South Africa to treat fresh dewatered and dried (or previously stockpiled) sludge. 

On this basis, gasification was selected for evaluation. 

b) Emerging 

Enhanced hydrothermal carbonisation  

Hydrothermal carbonisation (HTC) is a thermo-chemical conversion process that converts wet 
organic matter, under moderate temperature and pressure, into a high-energy-value hydrochar 

that can be used as a biofuel. In some cases, the reaction is aided by a catalyst which reduces the 

temperature and processing time. A wide variety of waste biomass, without regard to moisture 

content, can be processed using HTC. Recent technology developments by companies like PCS 
BiofuelsTM have advanced the HTC process through the development of patented catalysts and 
proprietary processing methods. Labelled as hydrothermal polymerisation (HTP), this enhanced 

process allows any type of low-value waste biomass to be efficiently and effectively processed in 
an anaerobic chemical environment at temperatures of around 200–240°C and autogenous 

pressure of 3–3.5 MPa for one hour. The process emits no methane and very little CO2. This 
reduces the amount of GHGs released into the atmosphere. The resulting CO2-neutral solid 

hydrochar can be burnt in a boiler to produce electricity and heat. The polymeric hydrochar can 

also be used in agriculture, the building industry and as an adsorption media. The enhanced HTC 

technology developed by PCS Biofuels™ is still emerging and has only been applied at full-scale for 
processing wood chips mixed with bagasse and palm oil. However, laboratory-scale tests in 

Canada have shown that the technology can process wastewater sludge, on its own and mixed 
with other biomass, to produce hydrochar with an energy content varying from 17–25 MJ/kg. 

Catalyst-aided hydrothermal polymerisation PCS technology was selected for evaluation of its 

capacity to generate energy from wastewater sludge for the following reasons: 
(i) destroys all microbial life (including prions and other micro-pollutants) to produce a sterile, 

odourless by-product that can be used as a biofuel and in industrial applications 
(ii) any cellulose-based biomass can be used, which creates room for co-treatment of sludge 

with wastewater screenings and other waste from local communities (e.g. municipal solid 
waste, food industry waste, agricultural waste, etc.)  

(iii) carbon dioxide neutral process with no methane generation  
(iv) can be integrated with other existing sludge treatment and sludge-to-energy processes, like 

anaerobic digestion, thus maximising usage of existing infrastructure 

(v) small footprint, and low maintenance and skills requirements. 

2.1.2 Project Objectives 

The main objectives of the project were to: 



 

17 
 

� Carry out a technical evaluation of each of the three technologies, to determine what capacity, 
at a case study greenfield plant, would be required to process the sludge currently being 

produced at the plant, determine the quantity of energy that would be generated and the 
quality and quantity of the processed sludge/by-products and determine the 

disposal/beneficial use options, in line with DWS regulations. Waterval WWTP was selected 
as the case study plant (see Section 2.2.1). 

� Evaluate the financial and economic impacts of implementing each technology, compared to 
implementing the conventional mesophilic anaerobic digestion (MAD) that is currently being 
employed at Waterval WWTP.  

� Conduct a knowledge dissemination workshop on the project results.  
� Produce a report detailing the findings of the project. 

The technical analysis involved preliminary design and modelling for the established technologies, to 
determine the capacity of the process required. Laboratory-scale and pilot-scale studies were initially 
carried out for the emerging PCS technology to collect data for full-scale preliminary design and 

modelling. In addition, a brief literature review, giving the technical overview and performance of each 
technology based on literature data, was conducted. 

By adopting this approach, the project addressed the gaps in knowledge of sludge-to-energy 

technologies identified in previous research. In addition, valuable information on both established and 
innovative emerging technologies that South African municipalities can use to formulate long-term 

sludge management strategies was produced. 

2.2 APPROACH AND METHODOLOGY. 
2.2.1 Case Study Plant 

Waterval WWTP was selected as the case study plant to provide baseline sludge data for evaluating 
the selected technologies. The PCS pilot-scale plant was also installed at the site and processed the 
various sludge types generated at the plant. 

The design capacity of Waterval WWTP is 155 Ml/d average dry weather flow (ADWF). In 2015/2016, 

the influent ADWF to the plant was 120 Ml/d and annual average daily flow was 180 Ml/d. The works 
consists of four modules, each with its own set of primary settling tanks (PSTs), activated sludge 

bioreactors, and secondary settling tanks (SSTs). Waste activated sludge (WAS) is thickened in 
dissolved air flotation (DAF) thickeners and then combined with primary sludge (PS) from the PSTs 

prior to anaerobic digestion. The quantity of sludge (model predicted at design flow) and quality of 
sludge produced at the plant, based on the plant performance in 2015/2016, is shown in Table 2-1. 

Figure 2-1 shows a simplified process flow diagram (PFD) for the sludge treatment process. 

  



 

18 
 

Table 2-1: Quantity and Quality of Sludge Generated at Waterval WWTP (Based on 2015/2016 Site 
Measured Data). The Data Was Applied in the Technical Evaluation of the Selected Technologies  

Parameter Units PS WAS Blend to Anaerobic 
Digesters 

Sludge mass1 tDS/d  28 22 50 

Concentration2 % 4.0 5.0 4.4 

Volatile solids content % 67 74 70 

Ash content % 33 26 30 
Notes: 

1. Sludge mass model predicted at design flow based on 2015/2016 wastewater characteristics, and treatment units 
performance 

2. PS and WAS concentration based on site measurements for PST underflow and DAF thickeners overflow respectively 
 

Fourteen primary anaerobic digesters operated in the mesophilic temperature range (35 ± 2°C) have 
been provided, viz: 

� Digesters 1–4 process sludge from Module 1. The digesters are unheated and were designed 
to be operated at 33 days’ retention time. The volume of each digester is 2 425 m3 

� Digesters 5–10 process sludge from Modules 2 and 3. The digesters were designed to be 
operated at 20 days’ retention time. The volume of each digester is 3 600 m3 

� Digesters 11–14 process sludge from Module 4. The digesters were designed to be operated 

at 20 days’ retention time. The volume of each digester is 1 140 m3  

The total primary anaerobic digester volume is therefore 35 860 m3. Digested sludge from the primary 
digesters is discharged to four secondary, open, unheated anaerobic digesters. Sludge from the 

secondary digesters is dewatered on four belt filter presses (BFP). Due to the limited capacity of the 
BFPs, some of the digested sludge is diverted to sludge drying paddies for dewatering. The dried sludge 

is composted onsite and the compost is collected by local farmers at no charge. Dewatered sludge 
from the BFPs is stockpiled onsite and is also collected by farmers, on its own or sometimes when 

mixed with the compost. 

 



  

19 
 

 
 

 
 

 

 

 
 

 
 

 

 

 
 

 
 
 

 
 

 
 

 
 

Figure 2-1: Simplified Process Flow Diagram For Sludge Handling and Treatment at Waterval WWTP (Courtesy of ERWAT) 
 



  

20 
 

The sludge at the site is analysed for microbiological parameters, metals and other physical 
parameters. However, the following parameters which would enable full classification of the sludge 

in terms of the sludge guidelines (WRC, 2006; 2009), are not routinely analysed: 

� Faecal coliform 

� Helminth ova (only total ova is analysed) 

� Arsenic 6 

� Nutrients (TKN, Total P and potassium) that are required for classification of sludge for 

agricultural use 

� Metal content in terms of the toxicity characteristics leaching procedure (TCP) for sludge 

disposal 

Based on the available historical data, the classification for digested sludge and compost is 
provisionally as follows: 

� Based on the total ova count, both the digested sludge and compost fall into “Class B” – 

General use quality 

� The BFP dewatered digested sludge falls into stability “Class 2” and the compost into “Class 
1” 

� The pollutant class for both digested sludge and compost is “Class A” since all the metals 

achieve at least 90% compliance with the limits 

Thus, provisionally, the digested BFP dewatered sludge is classified as B2a and the compost as B1a. 

Additional analysis of the sludge is required to determine the optimal beneficial use/disposal route 
for sludge from the plant. Such analysis was beyond the scope of this project. 

The biogas produced is stored in the gas holding tank and used for heating the boiler that produces 

hot water for heating the sludge. Excess gas is flared into the atmosphere. Historical analysis records 

showed that the biogas consisted of 65% methane. No records of the amount of biogas produced were 

available.  

2.2.1.1 Technology Technical Evaluation Scenarios 

Two scenarios for evaluating the technologies were adopted: 

� Greenfield installation of the technology to treat 50 tDS/d combined PS and WAS, with the 

characteristics given in Table 2-1. Energy recovery was incorporated in the technologies as 
appropriate. The technologies were compared with a greenfield conventional anaerobic 

digestion plant similar in operation to the one at Waterval but with energy recovery 

                                                           
6 Analysis for arsenic carried out during the PCS pilot studies showed a concentration of ~20 mg/kg in digested sludge 



 

21 
 

� Retrofitting as appropriate the technology at an existing conventional MAD plant similar to 